MERCRUISER [D1.7L DTI)
Serial Mbr Range: OM055000 THRU Ok 393333 ()

< TURBOCHARGER SYSTEM b w
Ref |Clazs|Part Description Qt Footnote
2 27 A82564 | GASKET-Turbocharger to Exhaust |1 2.3
3 382563| PIPE -E shaust, Turbocharger 1

4 11 282347 |MUT [M10) g

5 16 BR2336|STUD 3

A 16 A82432|5TUD 4

7 13 A82346 | LOCK WASHER 4

a2 32 2982337 |HOSE 1

9 54 282357 | CLIP 2

10 282559 BRACKET-Intake Pipe 1

11 32 B82578|HOSE Intake 1

12 10 B82674| SCREW (M8 = 75) 2

13 10 2882325 | SCREW wilockwasher (M8 « 28] |2

14 27 2882514 | GASKET-Inlet Pipe 1

15 10 282293 SCREW-Flange (M3 = 16] 2

16 27 BB2E653| GASKET W ater Fipe 2 2
17 22 B82731 | ADAPTOR-w ater 1

18 10 282349 SCREW [M12 = 24] 1

19 54 882357 | CLIPnlet Hose 2

20 27 282565| GASKET-Tubocharger to Adaptar |1

21 12 B82343 W SHER 4

22 B82586| DUCT -&ir, Turbocharger 1

23 22 282647 | PLUG-T aper 1

24 11 882338/ NUT Flange !

25 10 282320 SCREW w/Lockwasher [ME » 18] |2

26 10 882732 | SCREMW welockwasher [MB « 22] |2

27 882377 | SILEMCER ASSEMBLY-Tuwbochan| 1

28 282558 | DUCT-Intake, Turbo 1

29 32 282574/ HOSE 1

a0 £ 282575/ HOSE 1

Kl 54 A82425| CLIP-PVC 2

32 54 882453 | CLIP-PVC 2

33 282545/ SEPERATOR-OIl 1

M 10 282320 SCREW w.' Wwasher (M8 = 18] 2

5 285340| SHIELD-Heat [ Turbo | 1 1
36 32 882550 | PIPE 4w ater Dirain 1

a7 32 8E3233|HOSE-To Tranzom 1




